
Project Formation Research on 

High-efficiency Coal Utilization Systems 

 
Feasibility Study on An Urban-located, Eco-friendly, 

High-efficiency Coal-fired Power Project in India 
 

Sponsored by 

New Energy and Industrial Technology Development Organization (NEDO) 

 
 

 

 

June 2016 

 

Prepared by 

Japan Coal Energy Center 

Electric Power Development Co., Ltd. 

Kyushu Electric Power Co., Inc.

Kyushu Electric Power Co., Inc. 



 

Executive Summary 
 
Government of India introduced a new environmental norms for new and all existing thermal power 
station (TPS) in December 2015. Power sector’s current top concern is how to address the new norms 
for achieving higher thermal efficiency of TPS and mitigating environmental impacts. In this point of 
[...]
this study, it is assumed that the power station is located inland.  

(1) Raw water intake pump 

The power station will obtain raw water via raw water intake pumps. These pumps, comprising 
three pumps (one spare) with 50% capacity, will be installed on a channel leading to the intake 
pit. 

(2) Intake pit and channel  

A channel will be installed from the river intake to the raw water intake pump installation point. 
Each RWI pump will be installed in an individual sump with provision to isolate for 
maintenance by stop log gates. Travelling water screen will be provided at the inlet of each 
pump sump.   

(3) Intake water piping system 

The obtained raw water will be conveyed via buried pipe to the raw water storage equipment. 
The piping system must be self-cleaned with existing flow but the velocities should not be 
excessive to cause erosion. 

(4) Control room & switch gear room  

A building for storing the local control panel and switchgears will be constructed adjacent to 
the raw water intake pump house.  

 

5.2.4 Plant water system 

Many power station construction sites in inland areas may have difficulty obtaining sufficient water 
from rivers during the dry season when rainfall is low. Accordingly, the new power station here will 
be equipped with raw water storage tanks having sufficient capacity in consideration of the maximum 
usage of makeup water and the estimated period of low intake.  

In the pretreatment system that includes clarifier, clarified water will be manufactured for various 
purposes in the power station. The clarified water manufacturing capacity will be 120% of the 
maximum water usage of the power station. The manufactured clarified water will be stored in a 
clarified water tank.  



5-26 

The demineralization system will produce DM water from clarified water, and it will have sufficient 
capacity to meet the demand for system makeup water (1.5% of the BMCR main steam flow), CCCW 
makeup water, CPU regenerating water and other water. The tank for holding the manufactured DM 
water will have enough capacity to hold one day’s supply.  

(1) Examination of diversion 

In the case where the existing power station is replaced, it is sometimes possible to reduce 
construction costs through diverting the existing water treatment system for use in the new 
power station. However, when examining the feasibility of diversion, it is necessary to carefully 
consider whether or not the performance requirements of the new power station are consistent 
with the specifications and performance of the existing equipment. It is also necessary to 
consider the remaining service life of the existing water treatment system.  

(2) Main cooling water (MCW) system 

At the new power station, as a result of the aforementioned MoEF controls, the river intake 
flow will be limited. Accordingly, it will be necessary to circulate the main cooling water 
(MCW) for between the condensers and the cooling towers. In order to prevent corrosion of the 
thin tubes inside the condensers, the raw water will first undergo clarification for reducing 
suspended solids before it is used as the main cooling water. 

Each unit will be equipped with two MCW pumps of 50% capacity, and there will be no spare 
units. However, in the case where one of the pumps breaks down, it is possible that continuous 
operation at rated load will be conducted with reduced condenser vacuum triggered by the 
reduction in cooling water flow. The cooling water circulated by the MCW pump will undergo 
filtration by a side stream filter (SSF) and it will be dosed with chlorine, anti-scalant and 
biocide for prevention of pipe corrosion and bio-fouling. As the MCW pumps, vertical fixed 
speed pumps will be adopted, and the cooling water will be circulated via pipes connected to 
the condenser inlets and outlets. Blowing will be implemented at the MCW pump outlet, and 
the low water will be sent to the wastewater treatment system. Clarified water will be utilized 
for replenishment. EOT crane and Stop log gates are provided for maintenance and/or repair 
works. The screens will be provided to prevent foreign material viz. debris etc. entering into the 
MCW pump. The MCW pumps will be operated / controlled from the DCS. 

(3) Cooling tower 

The waste heat that is moved to the main cooling water in the condensers and the waste heat 
from auxiliary equipment recovered on the main cooling water side by the CCCW heat 
exchanger will be discharged into the atmosphere via the cooling tower. In the project site 
where the summer air temperature is high, it will be desirable to adopt an open type cooling 
tower for greater cooling effect. This will bring the cooling water into direct contact with the 
atmosphere in order to discharge heat through evaporation. In line with the evaporation of 



5-27 

cooling water into the atmosphere, because the impurities in the cooling water will become 
thicker, the appropriate thickness will be sustained through conducting blow-down operation 
for replenishing the cooling water that is removed from the system. The ventilation system can 
either be a forced ventilation or a natural ventilation system, and it will be necessary to select 
the most appropriate type according to the limitations on site area, etc. The forced ventilation 
system has the merits of being more compact and having more stable performance, and it is 
appropriate for introduction to sites where existing power stations are replaced and the site area 
is limited. The water tank underneath the cooling tower will have sufficient capacity to enable 
10 minutes of operation from the normal water level to the low water level.  

(4) Water treatment system 

There are cases where rivers that provide the raw water for inland power stations have poor 
water quality due to the inflow of household wastewater, etc. In the study here, the equipment 
configuration was examined assuming the case where the raw water quality is poor. As an 
example of intake water quality for a new power station, Table 5.2-8 shows the quality of water 
in Agra Canal, which is the intake source for Badapur Power Station. This canal is used as a 
drainage channel for household wastewater, and the water quality has deteriorated in line with 
the economic development of the surrounding area in recent years. In reality, depending on the 
quality of river water around power station construction locations, the equipment configuration 
can be simplified. The raw water for use in the power station will be conveyed from the raw 
water storage tank by conveyance pump. Similarly, the raw water that will be used in ash 
treatment equipment will be sent from the raw water storage tank by ash treatment makeup 
water pump. At the power station, the raw water will undergo clarification in the pretreatment 
system, and the manufactured clarified water will be utilized for the following purposes:  

• Cooling tower makeup water 

• Plant service water 

• Feedwater for the RO-DM plant and potable water 

• Water for fire extinguishing 

• Seal Water for Ash Handling Plant (AHP) 

• HVAC makeup water 

• Air preheater and electrostatic precipitator (ESP) washing water  

• Flue gas desulfurization (FGD) system makeup water 



5-28 

Table 5.2-8  Example of Raw Water Quality 

S. No. Item 

Raw water 
measurements 

(Low side values are 
observed in the rainy 

season only) 

Design water 
quality 

1 Conductivity, µs/cm 1,000 - 2,500* 1,300 

2 pH 7.0 - 8.0 - 

3 Calcium Hardness, mg/l as CaCO3 70 - 280 300 

4 Magnesium Hardness, mg/l as CaCO3 50 - 190* 64 

5 Total Hardness, mg/l as CaCO3 120 - 470* 265 

6 Sodium & Potassium, mg/l as CaCO3 140 - 784* 312 

7 Total Cations, mg/l as CaCO3 260 - 1,254* 676 

8 M-Alkalinity, mg/l as CaCO3 140 - 552* 363 

9 Sulphate, mg/l as CaCO3 20 - 148* 97 

10 Chloride, mg/l as CaCO3 90 - 554* 216 

11 Total Anion, mg/l as CaCO3 260 - 1,254* 676 

12 Fe as Fe, mg/l 0.2* - 0.6* 0.1 

13 Silica as SiO2, mg/l 12 - 33.6* 13.9 

14 BOD, mg/l 30 - 60 - 

15 COD, mg/l 50 - 140 - 

16 TOC, mg/l 25 - 43.4 - 

17 Total Kjeldhal Nitrogen, mg/l as N 10 - 25 mg/l - 

18 Total Sulphide, mg/l as S 5 - 

19 Total Phosphorous, mg/l as PO4 8 - 

20 Turbidity (NTU) 60 - 950 - 

Figures followed by * are in excess of design values.  

 
The sludge that is generated in the pretreatment system will be treated in the wastewater 
treatment system. 

The clarified water system will pass through an RO membrane and mixed bed polisher (MBP) 
and become DM water. The RO membrane will be designed to ensure that the water will 
comply with the standard for potable water after passing through. The manufactured DM water 
will be used as plant makeup water, CCCW makeup water and CPU regenerative water, and for 
dissolving chemicals and so on.  

Before the DM system, a dual media filtration system for reducing turbidity and total 
suspended solids, and an active carbon filter (ACF) for reducing organic matter will be installed. 
Moreover, behind these suspended matter will be removed by means of a basket filter and 
ultrafiltration (UF) membrane. 



5-29 

After passing through the UF membrane, the water will be pumped through the RO membrane 
for desalination. After the water passes through the RO membrane, dissolved carbon dioxide 
will be removed in the deaeration tower and some of the water will be used as potable water.  

The MBP will be filled with a mixture of positive ion exchange resin and negative ion exchange 
resin for eliminating any residual salts in water that has passed through the RO membrane. 

The manufactured DM water will be stored in a pure water tank large enough to hold a 24-hour 
supply.  

The resin regeneration chemical tanks will be large enough to hold a 30-day supply. After the 
wastewater from regeneration has been neutralized in the neutralizing tank, it will be recovered 
in the wastewater treatment system. The thickened water generated from the RO membrane will 
be used for transporting ash.  

The pretreatment and water purification system will be controlled by the PLC (Programmable 
Logic Controller) with the necessary signals being exchanged with the plant DCS.  

 

5.2.5 Wastewater treatment system 

In line with the fact that the latest controls by the MoEF have made it impossible to discharge 
wastewater outside of thermal power stations and limit the river raw water intake volume to 
2.5 m3/MWh, the wastewater that is generated in each system of the new power station will be treated 
and recycled in a wastewater treatment system. However, concerning rainwater, since it is possible to 
discharge upon taking steps to prevent mixing with other wastewater, this will not be included in the 
wastewater treatment system. The wastewater treatment system will have functions for separating oil, 
neutralizing, removing suspended solids and removing dissolved solids.  

Wastewater from the various areas of the plant will be recovered in a Central monitoring Basin 
(CMB), which will have the function of regulating the amount of wastewater flowing into the 
wastewater clarifier behind it. In the wastewater clarifier, the turbidity and total suspended solids of 
wastewater will be reduced, and the water will be stored in the wastewater clarified water storage tank. 
The wastewater clarified water will be used in the coal conveying system and coal treatment system, 
and excess water will be pumped to the DMFs.  

The DMFs will remove suspended solids from the sedimentation effluent and send the filtered water 
to the following ultrafiltration unit. Filtrate from the DMFs will undergo further filtration in the basket 
filter and UF unit, after which it will be stored in the UF permeate tank. Filtrate sent from the UF 
permeate tank will be pumped to the RO membrane. After passing through the RO membrane, water 
will be replenished in the clarified water tank of the makeup water treatment system, and the 



5-30 

thickened water that is generated will be used for ash transportation. The wastewater treatment system 
will be controlled by the PLC with the necessary signals being exchanged with the plant DCS. 

(1) DM and CPU regeneration waste water 

In the CPU and DM plant, acid and alkali chemicals will be used to regenerate the ion exchange 
resin. The regeneration wastewater that includes these chemicals, and the water purification 
system RO membrane wash water that includes highly concentrated salts will be transferred to 
the CMB following PH regulation in the neutralizing tank.  

(2) Cooling tower blow-down water  

The cooling tower blow-down will be needed in order to suppress the dissolved solids content 
of the main cooling water. This effluent will contain TDS, chemicals of biocides used for 
prevention of scale formation, corrosion, bio fouling etc. The complete CT blowdown will be 
routed to the ash slurry sump. 

(3) SSF reverse wash water  

The SSF backwash water will be collected in a pit and transferred to the CMB.  

(4) Sludge handling system 

The sludge handling system will handle sludge that has been generated in the pretreatment and 
wastewater treatment clarifier. The sludge that settles at the bottom of the clarifiers will be 
recovered by sludge pump and transferred to the sludge handling system. Comprising thickener 
and centrifuge, the sludge handling system will solidify the sludge. The recovered water from 
the sludge handling system will be collected and transferred to the CMB.  

(5) Quenched boiler blowdown recycling system 

In the new power station that adopts USC, boiler wastewater will not be generated all the time. 
When it does arise, it will be reduced in temperature to around 60°C through mixing with 
clarified water and transferred to the CMB. 

(6) Oil handling area effluent & service oily waste 

The oily water from plant area will be treated in oily waste treatment system. The oil 
contaminated water will be collected to an oily waste collection pit and will be pumped to Oil 
Water Separator (OWS) of TPI type for removal of free floating oil. The treated water from 
OWS of TPI type will be pumped finally into ash slurry sump. 

 



5-31 

5.2.6 Electric Equipment 

(1) Main electric equipment 

1) Transformers (in-station) 

Transformers will be installed between the generator transformer and generator circuit 
breaker and high-voltage station bus in order to step-down the generator output voltage 
from 20-27 kV to 11 kV so that power can be supplied to the power station. Two 
transformers will be installed to ensure that the station power system is not greatly 
affected even when failure occurs; moreover, impacts on the plant will be kept to a 
minimum through dispersing auxiliary units around each bus line connected to the 
transformers. 

Also, an 11/3.3 kV transformer will be installed to supply power.  

2) Emergency power supply  

Emergency power supply equipment will comprise storage batteries for supplying power 
to emergency oil pumps for preventing burning in seal oil pumps and turbines for 
preventing hydrogen gas leaks and stopping damage to emergency lighting and 
equipment for securing the safety of employees at times of power failure in the power 
station. In addition, there will be an emergency generator and uninterrupted power supply 
for use as AC power sources. 

3) Emergency generator 

An emergency generator will be installed in order to supply the minimum required power 
for equipment maintenance at times of power failure in the plant. Usually light oil is used 
as the fuel.  

4) UPS (uninterrupted power supply) 

AC power supply at times of power failure will be supplied from the emergency 
generator, however, because a certain amount of time is required until completion of 
emergency generator start, AC power supply is lost during this period. Moreover, 
because there is a risk that voltage and frequency fluctuations could have an impact on 
equipment operation, UPS will be installed to avert this and AC power will be supplied 